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30.000 MHz 815.000 MHz 100.000 kHz 635.75016 MHz -58.40 dBm -45.40 dB 30.000 MHz 815.000 MHz 100.000 kHz 723.17953 MHz -57.41 dBm -44.41 dB
860,000 MHz 1.000 GHz 100.000 kHz 941.50333 MHz =57.75 dBm -44,75 dB 860,000 MHz 1,000 GHz 100.000 kHz 937.39667 MHz -57.80 dBm -44,80 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6500%9 GHz -46.92 dBm -33.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -44.81 dBm -31.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98425 GHz -42.59 dBm -29.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -42,67 dBm -29.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.70357 GHz -42.78 dBm -29.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01877 GHz -42,73 dém -29.73 d&
_— —_—
I ) w ( Il ] w
D 1 14.DEC.2022 1
Spe: n DVI"
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvapwr
Limit Llhm,k [
ine PURIOUS LINE_ABS PABS
-10 ddRE—
| SPURIOUS_LINE_ 2B
-20 dém
-30 dém
-40 dB
s ANt ? o s st ™
-50 dB T
o
-70 dB
-80 des
-00 des
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 815,000 MHz 100.000 kHz 792.21047 MHz -58.13 dBm -45.13 dB
260.000 MHz 1.000 GHz 100.000 kHz 878.50667 MHz -57.76 dBm -44.76 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.12 dém -32.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93076 GHz -42.66 dbm -29.66 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.73007 GHz -42.76 dBm -29.76 dB
J1 ] ) we
Date: 14.DEC 17:25:08
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG2N2510-01A

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0072
40 Normal Voltage 0.0024
30 Normal Voltage 0.0051
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0044
0 Normal Voltage 0.0116
PASS
-10 Normal Voltage 0.0031
-20 Normal Voltage 0.0042
-30 Normal Voltage 0.0134
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0055
Note:
1. Normal Voltage = 4.2 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A4-24 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 12

Peak-to-Average Ratio

Mode

Mod.

LTE Band 12 / 10MHz

QPSK

16QAM

64QAM 256QAM Limit: 13dB

RB Size
Middle CH

Full RB
5.07

Full RB

Full RB Full RB Result

6.09

6.35

6.49 PASS

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum Spectrum -
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30.de__AQT 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
= o
"~ S
= - —
o Stk o S h
5 =
-
00 —~ 00
b
A
i } i
1E- 1E-
i 5§
3 4
| }
\ Y
1 - 1 -
k 3
Y
¥
| |
|
1
CF 707.5 MHz Mean Pwr + 20.00 di CF 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2279 cbm 26,59 dbm 5.80 dB 2.52 dB 4.35 dB 5.07 dB 5.51 dB Trace 1 | 2179 cbm 26,62 dbm 7.03 dB 3.07 dB 5.13 db 5.09 dB 5.51 dB
e — —
J [ CEEREEE N J BRRREEEE e

LTE Band 12 / 10MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,00 b Ref Level 30.00 cBm  Offset 11,00 b
lo_att 30deAQ 2ms @ RBW 10 MHz ke 30deAQ 2ms @ RBW 10 MHz
@153 view @153 view
T e
o e o .
= H
X .
00 o 00 :
g <
1E- - 1E4 =
R i
y e
i \
E ¢ 1 -
i \
{ b
;
I
CF 707.5 MHz Mean Pwr + 20.00 di CF 707.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2063 cbm 26,27 dbm 7.43 d8 3.04 dB 5.16 0B 6.35 dB ©.96 dB Trace 1 | 1562 cbm 26,63 dbm 58.01 d8 3.01d8 5.10 dB 5.43 dB 7.54 OB
e — e e —
AERRRREE e Wy we

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.29 2.94 2.98 4.84 4.90 9.67 9.69 - - - -
Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.27 1.24 2.95 2.99 494 484 9.71 9.65 - - - -
Page Number : Ab-2 of 24
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samonias. FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.77 dBm) ™M1[1] 16.66 dBm)
m 707.65380 MH?Z| 707.87480 MHz
20 20 Y
ot A Aonds 26.00 dB s 1 ndg X 26.00 dB
04 [P A NV M A N 1.272700000 MHz 104 O e TN g VL 1.286700000 MHz,
Q factor | 556.0| i Q factor 550.1
o v 0 7 .
Ty N i
~1od h -0 d ‘ h
7 \ 7 Ky
7 \ J
20 dBme—re— WD vy o A
A o~ - A Yy
-30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.6538 MHz 16.77 dam nd8 down 1.2727 MHz ML 7078748 MHz 16.66 dBm ndB_down L2867 MHz
TL 1 706.855 MHz -9.09 dBm nd8 26.00 dB TL L 706.6762 MHz -9.48 dBm n 26.00 dB
T2 1 708.1378 MHz -9.23 dBm Q factor 556.0 T2 1 70B.1629 MHz -9.24 dBm Q factor 550.1
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.78 dbm)| MI[1] 18.14 dBm
0 o1 707.52400 MHzZ| - 11 707.11040 MHz
i P PR, 26.00 dB A A R~ 26.00 dB
10d I Buw 2.943100000 MHz 0d I 7 i B 2.970000000 MH|
] Q factor 4 240.4) 7 Q factor 237.4)
|
od ! 0 d f’
4
-1 d - ¥ 10 di 7
/ \ /
204 N L = 20 di /
-20qErT- : e e 20 dom =
-30 -30
40 d 40 d
50 d 50 d
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.524 MRz 17.78 dem ndB_down 2.9431 MHz ML 707.1104 MRz 18.14 dBm ndB_down 2,979 MRz
TL 1 706.0315 MHz -8.81 dBm nd8 26.00 dB TL L 706.0015 MHz -6.18 dBm nd8 26.00 dB
T2 1 708.9745 MHz -8.44 dBm qQ factor 240.4 T2 1 7DB.9B0S MHz -8.07 dém qQ factor 237.4
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 GBm  Offset 1100 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.01 dBm) ™M1[1] 14.08 dBm)
M 708.13900 MHzZ| 709.53800 MHz
20 20
) | e 26.00 dB ndB v 26.00 dB
0 i AT Mkl Al e w—-\l 4.835000000 MHz 0d [t S e s G T 4.895000000 MH|
! Q factor | 146.5 T Q factor \'\ 144.9)
od / \\ od l|
§ Ty A ]
-10 df ,f T -10 d 7 \
I3
/ \ . / \
7 P b VY s T
- T L S MM S
-40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 708.139 MHz 17.01 dBm ndB_down 4.835 MHz ML 700.538 MHz 14.88 dBm ndB_down 4,895 MRz
TL 1 705.092 MHz -8.67 dBm ndd 26.00 dB TL L 705.042 MHz -11.21 dam 26.00 dB
T2 1 709.928 MHz -9.16 dBm Q factor 146.5 T2 1 709.938 MHz -11.01 d8m 144.9
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number 1 A5-3 of 24
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samonias. FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.869 dbm)| MI[1] 17.3% dBm
[ 709.3980 MHz M1 708.0390 MHz,
20 20
e THE. . 26.00 dB onde 26.00 dB
04 T 9.670000000 MHZ, 104 il 9.690000000 MHZ|
] Q factor \ 73.4 ] Q factor | 73.1
o d L 0 di L
! i v
04 T 10 d 1
\ /
204 e 20d
i R » o S
a0 0
40 d 40 d
50 d S0 d
&nd 60 d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.398 MHz 17.89 dam nd8 down 9.57 MHz ML 7DE.039 MHz 17.34 dam nd8 down 9.60 WHZ
T1 1 702.665 MHz -7.97 dBm nd8 26.00 dB T1 L 702.625 MHz -9.02 dBm nd8 26.00 dB
T2 1 712.335 MHz -8.36 dBm Q factor 73.4 T2 1 712.315 MHz -8.22 dBm Q factor 73.1
L I 4 [S JL 4 -

LTE Band 12
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.70 dBm)| MI[1] 17.04 dBm
707.51400 MHz h 706.33120 MHZ]
= e ndB 26.00 dB @ | I N S 26.00 dB
04 o e, ST o B '\ 1.272700000 MHz| 104 D T e 2.949100000 MHz
Q factor 555.9 ] Q factor 3 239.5
d P Y
a o
7 ] v
/ § ¥
-10 df -10 d ¥ T
N / \
20 d - - 20d t
N A A e — A v M PV W WA
0 o e ~ =5
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.514 MHz 14.70 dBm nd@ down 1.2727 MH2 M1 706.3312 MHz2 17.04 dBm nd@ down 2.9491 MHZ
T1 1 706.8566 MHz -11.31 dam nd8 26.00 dB T1 L 706.0375 MHz -9.30 dBm nd8 26,00 d8
T2 1 708.1294 MHz -11.19 dém Q factor 555.9 T2 1 70B.9B65 MHz -8.53 dBm Q factor 239.5
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.67 dBm) ™M1[1] 16.94 dBm)
708.26900 MHz 703.7440 MHz,
= TThde 26.00 dB @ ndB 26.00 dB
AT N 1 Ty 5 , Ml B
w0 A\ A . o P, 4.935000000 V[Hz 0d ; B ’\ 9.710000000 \1»—14
T Q factor y 143.5 7 Q factor \ 72.5
od J |
rf e
-10 df H
\ 4
/ \
204
o~ L N\ .
. e P - ALY
40 df 40 de
50 d S0 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.289 MHz 14.67 dam nd8 down 4.935 MHz ML L 702,744 MHZ 16.94 dBm nd8 down 9.71 Wz
T1 1 705.022 MHz -11.45 dbm nd8 26.00 dB T1 L 702.625 MHz -6.45 dBm nd8 26,00 d8
T2 1 709.958 MHz -11.01 d8m Q factor 143.5 T2 1 712.335 MHz -8.83 dBm Q factor 72.5
L I 4 - [S JL 4 -

TEL : 886-3-327-3456 Page Number : A5-4 of 24
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

J

Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 13.71 dbm)| MI[1] 14.25 dBm
707.61470 MHz 707.52400 MHZ]
20 — 20
T ndB 26.00 dB T nd 26.00 dB
v Jeh B 1.244800000 MHz, AL S PR 2.991000000 MHZ|
10d LS 104 Y
7 Q factor™ 568.5] Q factor 6
od I 0 d
wﬂ \
-10 df -10 d
v ]
20 d L 20 f :
/
oo i Sl N S bfrem
<30 dgf of T <30
e YV
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value Function | Function Result
ML f 707.6147 MHz 13.71 dam nd8 down 1.2448 MHz ML 707.524 WAz 14,25 dam nd8 down 2,991 WHz
T1 1 706.875 MHz -12.36 dbm nd8 26.00 d T1 L 705.9955 MHz -12.02 dam nd8 26,00 d8
T2 1 708.1238 MHz -12.44 dam qQ factor 566.5 T2 1 70B.9865 MHz -12.17 dam qQ factor 236.6
L I 4 - [S JL -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.43 dBm) ™M1[1] 13.44 dBm)
707.22000 MHz 3.9240 MHZ,
= 11 nd 26.00 dB @ nd 26.00 dB
X ~ Bw 4.835000000 MHz| N My T e ] oW 9.650000000 MHZ|
d ~, A, di . v J B ¥ 4
W T Q factor ‘-’“"l 146.3 0 Ji Q factor ’\. 72.9
| \
od j 0 d 2 i
- d 1o
-10 df 7 -10
7
204 . 20d ;
! oy S e
ji@m‘,w TV T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.22 MHz 12,43 dam nd8 down 4.835 MHz ML L 702.924 WAz 13.44 dam nd8 down 9.65 WHZ
T1 1 705.092 MHz -13.37 dbm nd8 26.00 dB T1 L 702.665 MHz -13.51 dbm nd8 26,00 d8
T2 1 709.928 MHz -13.79 dém Q factor 146.3 T2 1 712.315 MHz -12.33 dém Q factor 72.9
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.71 2.70 4.48 4.49 9.05 9.01 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH 1.09 1.10 2.72 2.72 4.49 4.49 9.03 9.01 - - - -
TEL : 886-3-327-3456 Page Number : A5-6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.60 dBm) ™M1[1] 77 aBm
- 707.49160 MHz - 707.05240 MHZ]
- PRI, 1088111888 MHz N 1090909091 MHz,
SN \ PATA P
10 d i p 104 I
ad 7 Y 0d 7
Vi \ /
Lo d / A -10 di
y N /
20 dBm———= S H"H. = = 20 d C
~ ~ \ A o e
N v | At
a0 ]
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.4916 MHz 17.60 dam ML 707.0524 WHz 15.77 dam
T 1 706.95455 MHz 10.42 dBm Oce Bw 1.088111688 MHz TL L 706.96014 MHz 9.94 dBm Oce Bw 1.090909091 MHz
T2 1 708.04266 MHz 11.31 dam T2 1 708.05105 MHz 8.92 dam

)i ) ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0 dE SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 18,89 dbm)| ™11 1844 dBm
- 706.75070 MHz - M1 706.46300 MHZ]
NSNS JR 1= T 2.709290709 MHz - 2.703296703 MHZ
s - -
10d 104 +
J
0 d / 0 d i
[ \ /
-1 d f" L 10 di f '\
) s e [ e o o0 d / }
20 = 20 dBm-——~—— 7/ =
P U
a0 a0
40 d -40 de
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.7507 MHz 18.89 dam ML 706.453 MHz 18.44 dam
T 1 706.14535 MHz 12.08 dBm Oce Bw 2.709250709 MHz TL L 706.15135 MHz 12.05 dBm Oce Bw 2.703296703 MHz
T2 1 708.85465 MHz 11.95 dam T2 1 708.85465 MHZ 11.50 dam

I ]

U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.96 dBm) ™M1[1] 15.41 dBm)
- 11 705.92200 MHz - 70783000 MHZ]
. LN Qe Bre T2 4.475524476 MHz I : 4.485514486 MHZ
P AN e Sy e VLR e TP WAL e | o
10d 104
7 T T |
| |
o d I 0 d f !‘
/ \
/ |
-tod - ) 04 4 |
Ji \ / .
20 d 20 d -
IR, Tt A
£ P\ S A LA o™ e pral™ Y LAN S S
Y amarre 53 - -
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705,922 MHz 16.96 dam ML 707,63 MHz 15.41 dam
T 1 705.26224 MHz 11.09 dBm Oce Bw 4,475524476 MHz TL L 705.24226 MHz 11.45 dBm Oce Bw 4.485514486 MHz
T2 1 709.73776 MHz 12.76 dBm T2 1 709.72777 MHz 10.84 dBm

I ]

U ]
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.06 dBm) ™M1[1] 16.78 dBm)
- 706.6610 MHz - m 705.2020 MHz,
T - 050949051 MHz - Occpw . 1z 9.010989011 MHZ
g — T P T
10d < 104 3
/ Y
o | o / w
i { \
10dl ! 10 df 4
i f \
20 d 7 20 d =
R ] e e (SRR S
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.661 MHz 18.06 dam ML 705,202 WAz 16.78 dam
T1 1 702.9645 MHz 12.36 dBm Oce Bw 9.050943051 MHz T1 L 703.0245 MHz 10.25 dBm Oce Bw 9.010969011 MHz
T2 1 712.0158 MHz 12.37 dam T2 1 712.0355 MHz 11.55 dam

LTE Ban

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.60 dBm) 15.96 dBm)
707.73500 MHz 708.38110 MHZ]
= - R 1088111888 MHz @ : 2.715284715 MHZ
i T
104 ks e i a¥ 10d
; !
od 7 0 d
/ Y !
10 df — \ 10 d -
/ N
204 . 20d Jf
- A A _ PPV ¥
| i AVt i i gL
40 df -40 di
50 df 50 d
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.735 NMHz 16.60 dam ML L 70B.3811 MHz 15.96 dam
T1 1 706.95734 MHz 8.13 dBm Oce Bw 1.088111688 MHz T1 L 706.13936 MHz 10.43 dBm Oce Bw 2.7152B4715 MHz
T2 1 708.04545 MHz 9.34 dom T2 1 70B.85465 MHZ 10.45 dam
L I 4 - [S JL -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.81 dBm) ™M1[1 16.41 dBm)
0 708.25900 MH?Z| - 710.1370 MHz
_ Joce Bre ) 4.485514486 MHz ; = - 9.030969031 MHz
- P2 NN AT WP, LR o e e A
i I /
od T T 0 d
] .‘ ./ \
-10 df - 10 d - -
/ ] \
/ \ | \
: 20 d
A ~ - |
~ WA L B [ N PP
= -30
-40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.250 MHz 14.81 dBm ML 710,137 MHz 16.41 dBm
TL 1 705.26224 MHz 9.53 dBm Occ Bw 4.485514486 MHz T1 L 702.9645 MHz 10.52 dBm Oce Bw 9.030969031 MHz
T2 1 709.74775 MHz 9.93 dém T2 1 711.9958 MHz 10.48 dBm
L I 4 [S JL -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 1 5 dBm)| ™M1[1 5 dBm)|
- 707.96110 MHz - 707.00850 MHZ]
Occ B 1.096503497 MHz 2.721278721 MHZ
A A P L Tl ]
10 df - s = Mo AT, 10 d e
f
od 0 d
7 -
/ \ ! \
10 df -10 o - -
\ { \
204 - T 20d { \\
/ \ ~ (T \
p =y / ~ [V A ~p
30 4 ol = |2t
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.9811 MHz 14,36 dsm ML L 707.00BS MHz 15.65 dam
T1 1 706.95175 MHz 5.21 dm Oce Bw 1.096503497 MHz T1 L 706.13337 MHz 8.52 dBm Oce Bw 2.721278721 MHz
T2 1 708.04825 MHz 6.91 dam T2 1 70B.85465 MHZ 9.39 dam
L L J L L

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT  126ps @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 3.97 dBm)| ™M1[1] 14.95 dBm)
- 706.04100 MHz - 708.4990 MHz,
T Oce Bw 4485514486 MHz x‘ Oce Bw 9.010989011 MHz]
T A - A
N . IR 5 IO U Y. il
| i ] {
od 0 d
/ \ | |
10 d / ! 10 di ~
] \ \
/
20 d 7 — 20 d LY
i o v e AN \ AL e
SRR 7Y =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.841 MHz 13.97 dam ML L 7DE.499 MHz 14,35 dam
T1 1 705.25225 MHz 7.90 dBm Oce Bw 4,485514456 MHz T1 L 702.9845 MHz 8.1 dBm Oce Bw 9.010969011 MHz
T2 1 709.73776 MHz 7.34 dam T2 1 7119955 MHz 7.37 dam
L I 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum =

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS PARS
. ; ; AkS Line _$PURIGU$_LINE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, [A 20 C‘BH‘n‘P rﬂ S
\ {
10 dBm f T 10 dBm }i
odB | L 0 dem f
-10 dém \\ -10 dBm +
SPURIOUS_LINE_ABS \ },
20 dem T Y 20 dim f v
30 dBm Al 20 degl
7 \ / \
! \, \
-40 dem - /\// «.\“ 40 e -
( o te, &
-50 dam 7 — -50 dem <~
) k‘ﬁ o~ LA \-u-w.ﬂ,-\_k A
o da . - 50 dem —= =
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -22.01 d&m -9.01 d& 714.000 MHz 716.000 MHz 100.000 kHz 715,74925 MHz 22.41 dem ~7.50 db
£658.500 MHz 553.000 MHz 30.000 kHz 698.98605 MHz -16.16 dém -3.16 d& 716.000 MHz 716,100 MHz 30.000 kHz 716,01014 MHz -17.17 dBm -4.17 dB
599.000 MHz 701.000 MHz 100.000 kHz 699.25475 MHz 23.08 dem -6.92 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -21.47 dbm -8.47 db
.
i i 1 )
Date:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
ectru Spectrum i
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE CGHEEKARS_ PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 IjB;':i‘p S
10 dBm / ﬂ\ 10 dBrT’w \
b J \ 0 dem ‘
-10 dem f -10 d
SPURIOUS_LINE_ABS \
20 dem 20,g8m
o ’v \""ﬂw U‘ .
-30 dBm -30 dem
-
-40 dBm /u ’/ -40 dBm ]
-50 dém = i -50 dem \\\
I St
I e
a-d8 -60 dem =
Start 690.0 MHz 3003 pts stop 701.0 MHz | |[[Start 714.0 Mz 3003 pts Stop 725.0 Mnz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 598,900 MHz 100.000 kHz 69889555 MHz -23.11 d&m -10.11 dé 714.000 MHz 716.000 MHz 100.000 kHz 715,40160 MHz 15.36 dBm -14.64 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99386 MHz -24.28 dém -11.28 dB 716,000 MH= 716,100 MH2 20,000 kHz 71600804 MH= 55 84 dBrm Zo.54 de
£99.000 MHz 701,000 MHz 100,000 kHz £09,41658 MHz 14.59 dBm -15.41 dB 716.100 MHz 725,000 MH2 100.000 kHz 716.12293 MHzZ -51.06 dBm 5.06 dB
.
)i i 1 )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonias. FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12/ 1.4MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
. ; ; AkS Line _§PURIQU$_LINE_ABS, PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P /,‘\ 20 dbime rH. 5
10 dem { '\ 10.dem fi T
ode t 0 dBm M l
-10 d8m 3 -10 dBm
SPURIOUS_LINE_ABS M* "’
-20 dem # ¥ -20 dBm m
-30 dem /j‘ .l{ﬁ 30 d 7""‘ 4
-40 dem X \' it tujam \H“‘
A ™ ] ",
-50 dém r | -50 dem Wz "
o T e s TN WVAN
-60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -22.36 d&m -9.36 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.72328 MHz 21.59 dBm -8.41 dB
698.900 MHz 599.000 MHz 30.000 kHz 508.99416 MHz -15.44 dBm -2.44 dB 716,000 MH= 716.100 MHz 30,000 kHz 716,00455 MHz -16.23 dBm -3.23 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.23676 MHz 21.86 dBm -8.14 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -22.44 dBm -9.44 dB
T
i e N [1 e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
il Py I s
10 dem 4 "“\\ 10 dBr? Y
1
0 dB {f 1 0 dem '\
-10 dBm : ‘I -10 dBy
SPURIOUS_LINE_ABS r i
20 dem 20 dpm
/"Ul k""‘% u T
-30 dBm -30 dem
] T
-40 dBm e — -40 dBm =
50 dam . 50 dem
P it ]
| S
-6c-d -60 dem =
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -23.75 dém -10.75 d& 714.000 MHZ Esﬁ%lﬂz 100.000 kHz H_?ﬁ MAz 12.50 dBm -mml
£58.500 MHz £93.000 MHz 30.000 kHz £98.99436 MHz -24.65 dém -11.65 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00085 MHz 23 96 dBm 1095 de
£99.000 MHz 701,000 MHz 100,000 kHz 700,06394 MHz 132.85 dBm -16.05 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11334 MHz 5352 dhm 1052 db

]" 1

2022 09:0B:4
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHBEK PAES
. ; ; AES Line _$PURI INE_ABS, PAB
20 ghine —FPURIOUS_|INE_ABS P /_\ 20 gbine 5
10 dém [ Y 10 dBm
ode [ llk 0 dem ) ‘
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS m ﬂ
20 dBm ¥ -20 dBm [
-30 dBm ? 1 wm\ a0 ElBrr’"‘\J‘ !
40 dem -40 den )
py ) K
" e "
-50 dam \{‘ e MM -30 dBm /\\ u
T EE =1 R
]
o.d e -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -25.44 d&m -12.44 d8 714.000 MHz 716.000 MHz 100.000 kHz 71574925 MHz 20.56 dBm -9.44 db
698,500 MHz 599,000 MHz 30.000 kHz 698.99995 MHz -15.51 dBm -6.51 dB 716.000 MHz 716,100 MHz 30,000 kHz 71600215 MHz -19.70 dBm -6.70 dB
£299.000 MHz 701.000 MHz 100.000 kHz £99.24276 MHz 20.22 dBm -9.78 db 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -26.72 dbm -13.72 dB
\
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dBm 2 v 10 dBrY prtar "’“\
0 dB / {\ 0 dem-+ f
-10 dBm - -10 de| !
SPURIOUS_LINE_ABS # \
20 dem 1} k“‘ 20 djm k
-30 dem By “30 dem {1
H/ .
-40 dBm — -40 dBm =
L \‘_\
-50 dem | 50 dém
A | g
L~ e
504 60 dém [ E—
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 Mz | 698,900 MMz 100,000 kiz 98,8955 MHz ~25.61 dém -12.61 d& L4 D00 Wi | 716 PtD i 100,000 Kiz S e 12.40 com -17W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -26.20 dém -13.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00365 MHe 2580 dBm ~12.80 db
599.000 MHz 701.000 MHz 100.000 kHz £99.56244 MHz 12.13 dBm -17.87 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.13112 WMHz -24.98 dbm -11.98 db
T
I 1 P

2022 09:2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01A

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ Hm
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.00 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghine S
10 dém 10 dBm f{.\\
ode 0 dBm fl
-10 d8m -10 dBm
SPURIOUS_LINE_ABS J
-20 dem -20 dBm /)’
-30 dBm -30 dem “
-40 dam uﬁ\ -40 defn § lﬂ
" . N
50 dBm - - il B LVETH \
] T Wil ]‘L n
| J ‘WMJMWMV Amididbna,, /
£0-dB -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.61 d&m -18.61 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.73127 MHz 17.85 dBm -12.15 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99456 MHz -23.43 dBm -10.43 dB 716,000 MH= 716.100 MHz 30,000 kHz 716.00015 MHz -22.88 dbm -0.88 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.26673 MHz 17.40 dém -12.60 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -32.33 dBm -19.33 dB
T
il A il [ | [ ]

2022 09:53:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dem  Offset 11.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 7 - 10 dBr“.[_ = \
0ds [ | 0 dem \
-10 dBm - :
SPURIOUS_LINE_2BS i
20 dem l ‘
-30 dBm ‘V v
-40 dem 40 dBm \\\
=
_,.——/ [~
50 dam 50 dem e
P s TP Sy i
o / - ——
-60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.16 dém -16.16 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.20770 MHz 10.52 dBm -19.48 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -23.08 dém -16.08 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01064 MHz 30,44 B 1744 de
£99.000 MHz 701,000 MHz 100,000 kHz £99,80819 MHz 10.44 dBm -19.56 dB 716.100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz 30.86 dBm 1756 db
T
I J1 P
Date 2022 09:52:08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG2N2510-01A

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um 7
Ref Level 30.00 dBm  Offset 11.00 dé Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_|ABS. PAS!
20 dlﬂlﬁr‘l” PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém > S Lea -
I Ui ‘
0ds { L1 sem ‘\
-10 dem - -10 dBm L
SPURIOUS_LINE_ABS f l
-20 dem -TJ 20 dBm “‘
-30 dem = e -30 dem =
..... —_—
[ .
40 dem - 40 dem e
/_,.,.-«-\-fn-_/
-50 dam -50 dem
B— e
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -24.31 dém -11.31 d& 713.000 MHz 716.000 MHz 100.000 kHz R 10.67 dBm -19W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99056 MHz -27.04 dBm -14.04 dB 718,000 MH= 716,100 Mz 30,000 kHz 715 00008 MHe 2550 dBm 1250 db
599.000 MHz 702.000 MHz 100.000 kHz 699.39411 MHz 10.55 dém -19.35 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.12 dbm -10.12 dB
T
I L i 1 o
Date: 09:25:3

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum :%:‘ Spectrum 7
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1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.26 dBm -31.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.12 dBm -32,12 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -42.28 dBm -29.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91426 GHz -42,26 dBm -29.26 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.23577 GHz -42,46 dBm -29.46 db 7.000 GHz 9,000 GHz 1.000 MHz 7.71607 GHz -42.43 dBm -20,43 d&
_— —_—
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Spe: n DVI"
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvaPwr
Limit Llhm,k [
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-20 dém
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-40 dB T
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-70 dB
-80 des
-00 des
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 618.63041 MHz -58.17 dBm -45.17 dB
725.000 MHz 1.000 GHz 100.000 kHz 925,48855 MHz -57.39 dém -44.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -43.04 dém -30.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94376 GHz -42.10 dBm -29.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.72557 GHz -42.28 dBm -29.28 dB
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